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1 Order

1.1 Chronology

Date Received Order
2011-07-19 2011-08-09 Classification of burning behaviour according to EN 13501-1.

2 Infroduction

This classification report defines the classification assigned to the building product "Matte mit
HTN Flor und PVC Ricken (Kleen-Way)" in accordance with the test methods fixed in
EN 13501-1.




3 Details of classified building product

3.1 General
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The building product "Mafte mit HTN Flor und PVC Riicken (Kleen-Way)" is defined as flooring,
the classification is valid for the end use application described under point 5.3.

3.2 Description of the building product

Textile floor covering

Test Results

Tested sample: 1

Manufacturing procedure:

fuftet

Material of pile/wear layer:

100% Polyamid 6.6

(according to the specification by the applicant)

Primary backing:

fleece

Structure of use surface:

cut pile

Colouring: tonal effect
Secondary backing: PVC coating
Dimensions: pile rug
specification by OTI specification by the
applicant
Mass 4400 g/m? 3800 g/m?
Thickness 8.5 mm 10 mm
Total pile mass -g/m? 960 g/m?
Pile mass above the substrate -g/m? -g/m?
Pile thickness -mm 8 mm

The applicant of this classification report guarantees the observance of the instructions of the
product specification according to EN 1307.
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4 Test reports and test results for the proof of the

classification

4.1 Test report

Laboratory oTl
Test report number 66706
Date of issue 2011-08-10

Applicant

KLEEN-TEX INDUSTRIES GMBH

Test methods

EN ISO 11925-2 und EN ISO 9239-1

4.2 Test resulis

Test results
(Mean Value)

Number of tests

Ignitability, EN ISO 11925-2

Flame spread < 150 mm yes 6
Burning behaviour, EN ISO 9239-1

Critical radiant flux 56 KkW/m? 3

Integral of smoke obscuration 315 %.min 3

5 Classification and field of application

5.1 Reference for classification

This classification has been carried out in accordance with EN 13501-1.

5.2 Classification

Due to the results of the tests caried out, the building product "Matte mit HTN Flor und PVC
Riicken (Kleen-Way)" can be classified as following.

Burning behaviour

Ca

Smoke emission

Classification

Cu-s1
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5.3 Field of application

The classification is valid for the building product described in point 3 under the following end
use conditions.

Application Horizontal laid floor covering in form of mats.

Subfloors Not burnable subfloors of euroclass Aln or A2q with a density of at
least 1350 kg/m?3.

Installation unglued and glued/adhered

6 Limitations

6.1 Validity

The report stays valid as long as the products are produced in unchanged condition; this is in
the responsibility of the manufacturer.

6.2 Notice
This classification document does not represent type permission or certifying the product.

If a building product should be CE marked according to system 3 of the attestation of
conformity systems, the classification stated with this report is suitable as a basis for the
declaration of the producer according to the attestation of conformity system 3, together
with a CE marking in the context of the directive relating to construction products.

If the manufacturer plans a CE marking in connection with conformity system 3, he has to
give an explanation, which has to be attached to the relevant documents. This explanation
confirms, that there are no the specific materials, production processes or procedures (e.g.
no additives of flame retarding materials, delimitation of organic components or additions of
fillers), which are improfing the burning behaviour to reach the obtained fire classification. As
a consequence from this, the manufacturer drew the conclusion that the system 3 of the
attestation of conformity systems is appropriate.

The testing laboratory therefore has played no role in the sampling procedure, although the
testing laboratory keeps appropriate references from the manufacturer ready, in order to
pursue the examined samples.
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7  Aquivalenzbeurteilung zur Verwendung in Osterreich

Unfer Zugrundlegung der Anforderungsbedingungen ist eine eindeutige Zuordnung der
ehemaligen &sterreichischen Brandklassifizierung zu einer europdischen Klasse nicht immer
mdoglich und bedarf umfassender Einstufungserfahrung.

Die vorliegende Aquivalenzbeurteilung soll als Hilfestellung verstanden werden die zeigen soll,
in welche europdische Klasse ein Bauprodukt fallen kann, das gemdB oGsterreichischen
Normen eingestuft wurde und umgekehrt.

Einstufung gemas EN 13501-1 Anforderungen aus landesgesetzlichen Bestimmungen
Al nichtbrennbar, "
A2s-s1 schwachgualmend
Bu-s1 schwerbrennbar, A
Cu-sl schwachqualmend
normalbrennbar,
Da-s1
schwachqualmend
A2y-s2
Bn-s2 B2
Cn-s2 normalbrennbar
Du-s2
En
Fa 1) leichtbrennbar B3

I Es wird darauf hingewiesen, dass die Europd&ische Klasse F auch die Tatsache ausdricken kann, dass noch gar
keine Klassifizierung stattgefunden hat.
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8 Remarks

Sample Material

Without explicit written other agreement testing is desfructive and the sample material is transferred to the property
of OTI, which is entitled to freely decide on storage and disposal.

Quality management and accreditations
All tests and services are performed under a quality management system according to EN ISO 17025.

OTl is accredited by several organisations for various tests offered. It also is a Notified Body for several directives with
the registration number 0534 (see m;;:ye_-;,_cg.l_m)_c:.@/_eri.temrisemewom‘uuoc_!m;ngjgﬁ}. The accreditation by the
Federal Ministry of Economy, Family and Youth as testing laboratory was repeated under reference 92.714/0560-
1/12/2009 (Individual accredited test procedures are marked with the federal laboratory logo), the accreditation for
testing and inspection of construction products was given by the OIB (Austrian Institute of Consiruction
Engeineering). Details and other accreditations are given on request and can be found on www.oeti.at.

Issuance

The valid first issue is done in paper and has single-handed signatures. For reference purposes and filing an unsigned
electronic duplicate can be delivered in pdf format. Duplicates and translations will be marked accordingly on the
cover sheet,

Copyright und Usage Notes
Itis pointed out, that any alterafions, amendments or falsifications of reports not authorized by the issuer of the report

will be prosecuted as civil and criminal offences; this especially to the appropriate requirements of ABGB, UrhG, UWG
and criminal law and their respective international equivalents.

Reports are protected under international copyright laws. Written consent of the OTl is required for publications (also
in excerpt) and reference to tests for public relation purposes. Reports may only be reproduced in full length.

End of Report




